=exonns FCC/IC TEST REPORT Report No.: FG710211-A

FCC/IC TEST REPORT

for
47 CFR Part 22H, 24E, RSS-132, and RSS-133

Equipment : Hand-held Micro-computer
Trade Name . WORKABOUT PRO

Model No. : RA3030-G2

FCC ID . GM375273RADA

ICID : 2739D-7527RADA

Tx Frequency Range : GSMB850 : 824~849 MHz

PCS1900 : 1850~1910 MHz
Max. ERP/EIRP Power : GSM850(GSM): 0.40 W for 7527C
0.47 W for 7527S
GSM850(EDGE) : 0.07 W for 7527C
0.06 W for 7527S
PCS1900(GSM) : 1.38 W for 7527C
0.98 W for 7527S
PCS1900(EDGE) : 0.19 W for 7527C
0.12 W for 7527S

Emission Designator . GSM : 300KGXW
EDGE : 300KG7W

Applicant : Psion Teklogix Inc.
2100 Meadowvale Blvd., Mississauga, Ontario, L5N 7J9,
Canada

The test result refers exclusively to the test presented test model / sample.
Without written approval of SPORTON International Inc., the test report shall not be reproduced

except in full.
Certificate or Test Report must not be used by the applicant to claim the product in this test
report endorsement by NVLAP or any agency of U.S. government.
The data shown in this test report were carried out on Jan. 28, 2007 at Sporton International Inc. LAB.
Report No.: FG710211-A, Report Version: Rev. 01.

Roy Wu--/
Deputy Manager

SPORTON International Inc.
6F, N0.106, Sec. 1, Hsin Tai Wu Rd., Hsi Chih, Taipei Hsien, Taiwan, R.O.C.

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

Report Version: Rev. 01



wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Table of Contents

[ TEY (0T VAo T FRR (=T A =Y oo | SRR ii
1. General INFOIMELION ..coouiiiiiie et e bt e bt e s b et e s ab e e et et e sR b e e e ebe e s nb e e s be e e nnbe e e nnneennneas 1
I A o o] [Tt o | T T PSP P PP PP PPPPPPRPN 1
OV F- 1o 1 =T (0] = OO T TP PO PR PP PPRP 1
1.3 Basic Description of EQUIPMENT UNAEE TS .......iiiiiiiieiiiieeiii ettt ettt et e e et e e e ab et e s be e e e e e e e ebb e e e amb e e e e abee e e anbeeeaanbeeeannneeens 1
1.4 Feature Of EQUIPMENT UNAEE TESE ....oiiiiiiiiiiiie ettt ettt e et e e b e e e e e et e a1k st e e ket e e eabe e ah b et e 2 bb e e e embe e e e sabe e e enbeeeanbeeeannneeeas 2
ST =T oo g D T T T PRSP OO PSP PPPPPPRPN 3
2 Test Configuration of EQUIPMENT UNAEN TSt .......uuiiiiiiii e e e r e e e e s e et re e e e e e enarrreees 4
P20 R =T 1Y =T T PO PO PO P PO PR PP PPRO 4
2.2 TESEIMOUE ...t bbb bbb e bR E e R e e he R e b e R R e e b e e e b e sRe e b e bR e e e 4
2.3 Connection DIiagram Of TESE SYSTEIM ......ociiiiiiiiiie ittt e e b et e e be e e e e st et e e se e e e e be e e ehbe e e e bb e e e eab s e e e sbee e e enbeeeanbeeeannneeaas 4
P N g T | = L VA =o U o] g aT=T oL NI T T PP P PP PPPPUPPRON 4
3. General INfOrmation Of TESE St ....ouiiiiiie it e b e snre e srneesnreeeas 5
3.1 TestVoltage.....ocoooooveiiiiiieiiiiieniieeee
3.2 Testin Compliance with
3.3 Frequency RANGE INVESHIGALEM ..........uiiiiiie ittt ettt e et et e ettt e e e s b e e a4k bt e e aa b et e ehe e e e eab e e e e ab et e e abe et e s be e e sanbeeensnneennneas 5
Bi4 TESEDISTANCE ...ttt b e s b e s h e oo b e e s he e e b e e R e e E e b e R e et he bt b e h e sh e e sa b 5
4. Test Data and TESE RESUIL......uuii ittt s e e sa e e s be e e beesabe e e snre e e abeeennneas 6
4.1 List of Measurements and EXAMINALIONS ..........cccuiiiiiiiiiii e s n e 6
4.2 R OUIPUL POWET ...ttt etttk e ket a2 st e e 42k st 4okt et 442k s e 44 sk e e e 4R e e e 2 s b e e A AR bt 44 E b e e e ea ket e e ab et e e be e e e s be e e eanreeesnnneennnnas 7
4.3 ERP /EIRP MEASUIBIMENT ....cuiiiiiiiiiiiiiie ittt ettt h e e h e e hb e s b e s ha e e b e e b e e s b e e s ab e e s b e e st e e ebe e e b e e sbe e e b e e saaesane e e 8
4.4 Occupied Bandwidth and Band EAQE MEASUIEMENT ..........eiiiuiiiiiiieeiiit ettt ettt be e et e e aab e e e s be e e sabe e e e abaeeesabneeesnnneeanes 14
4.5  CONAUCTE EMISSION ....ocuiiiiiiiiiie it h e e b e e e b e s b e e s bt e b e s b e e s he e e s b e s s b e e b e e s b e e b e e s e e e sbe s saneeneas 29
4.6 Field Strength of SPUMOUS RAGIALION ........eiiiiiiieiiiii ettt e b e e e b b eehe e e e e bt e e e st e e e sanr e e e anbeeeesbeeesnnneeeen 48
4.7 Frequency Stability (TemMPEerature VariatiOn) ............o.eeiiieeiiiiie ettt et e et e st e e ebr e e e aab e e e s abe e e e asbeeeanreeesnnneeaas 110
4.8 Frequency Stability (VOIAGE VAIALION) ..........uiiiiiiii ittt ettt e e e s b et e e et et e e bb e e e aab e e e e abe e e e e nbe e e anbeeesnnneeeas 113
5 List of MeasuremMent EQUIPMENTS . ...t e e e e e e e st e e e e e e e s s e ntn b e e e e e e e e srnraaneaeaeas 115
SR L aToT=Ta e 11 o} 4V =AVZ= LU 4 o o U EPRR 116

Appendix A - External Photographs
Appendix B - Internal Photographs
Appendix C - Setup Photographs

SPORTON International Inc. Page No. s
TEL : 886-2-2696-2468 Report Issued Date : Feb. 28, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : GM375273RADA
IC ID : 2739D-7527RADA



wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

History of this test report

Report Issue Date: Feb. 28, 2007

Report No. Description
SPORTON International Inc. Page No. i
TEL : 886-2-2696-2468 Report Issued Date : Feb. 28, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : GM375273RADA
IC ID : 2739D-7527RADA



wemonns. FCC/IC TEST REPORT Report No.

FG710211-A

1. General Information

1.1. Applicant

Psion Teklogix Inc.
2100 Meadowvale Blvd., Mississauga, Ontario, L5N 7J9, Canada

1.2 Manufacturer

ASKEY COMPUTER CORP.
10F, No. 119, Chienkang Rd., Chung-Ho, Taipei, Taiwan, R.O.C.

1.3 Basic Description of Equipment under Test

Equipment : Hand-held Micro-computer
Trade Name : WORKABOUT PRO
Model No. : RA3030-G2

FCCID : GM375273RADA

IC ID : 2739D-7527RADA

Power Supply Type : Switching
AC Power Cord : AC 120V, Wall-mount, 2 pin

Remark:

1. The hosts 7527S is the shorter version of model 7527C. They have the same module and antenna. The

only difference between the two models is the keypad.
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1.4 Feature of EQuipment under Test

GSM module
Product Feature & Specification
1. Model Name: RA3030-G2
2. FCCID: GM375273RADA
3. ICID: 2739D-7527RADA
4. Tx Frequency : GSM850 : 824 ~ 849 MHz

PCS1900 : 1850 ~1910 MHz

5.  RxFrequency :

GSM850 : 869 ~ 894 MHz
PCS1900 : 1930 ~ 1990 MHz

6. Maximum Output Power to Antenna :

GSM : 31.54 dBm(GSM) ; 23.10 dBm(EDGE)
PCS : 29.03 dBm(GSM) ; 22.00 dBm(EDGE)

7. Maximum ERP/EIRP :

GSM850(GSM) : 0.40 W ( 26.01 dBm) for 7527C
0.47 W (26.71 dBm) for 7527S
GSM850(EDGE) : 0.07 W ( 18.17 dBm) for 7527C
0.06 W (17.85 dBm) for 7527S
PCS1900(GSM) : 1.38 W ( 31.39 dBm) for 7527C
0.98 W (29.92 dBm) for 7527S
PCS1900(EDGE) : 0.19 W ( 22.84 dBm) for 7527C
0.12 W (20.85 dBm) for 7527S

8. Antenna Type :

PCB Antenna

9. Power Rating (DC/AC , Voltage and Current
of RF element or PA) :

DC 3.8V /810 mA

10. Digital Modulation Emission :

GSM : GMSK
EDGE : 8PSK

11. Type of Emission :

GSM : 300KGXW
EDGE : 300KG7W

12. Device Power Class :

GSM850 : 4
PCS1900:1

Co-transmission BT module

Product Feature & Specification

(Normal condition)

1. Model Name BTLO40

2. FCCID GM37525BTB

3. ICID 2739D-7525BTB

4.  Modulation Type/Data Rate GFSK

5.  Frequency Range. 2400 MHz ~ 2483.5 MHz
6.  Number of Channels 79

7.  Carrier Frequency of each channel 2402+ n*1 MHz, n= 0~78
8.  Channel Spacing 1 MHz

9.  Maximum Output Power to Antenna 0.59 dBm

10. Antenna Type

Chip Antenna

11. Antenna Gain

4.1 dBi

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255
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Host
Product Feature & Specification

1. Equipment Hand-held Micro-computer
2. Trade Name WORKABOUT PRO

3. Model Name 7527C | 7527S Series

. 7527C : ES3

4. HW Version 75975 - ES2

5. SW Version A

6. Battery WA3006

7. DUT Stage Identical Prototype

1.5 Report Date

EUT Received : Jan. 02, 2007
Report Date : Feb. 28, 2007
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2 Test Configuration of Equipment under Test

2.1 Test Manner

a. The spurious emission measurements were carried out in semi-anechoic chamber with 3-meter test
range.

b. During all testings, EUT is in link mode with base station emulator at maximum power level.

c. Frequency range investigated: radiated emission 30 MHz to 9000 MHz for GSM850; 30MHz to 19000
MHz for PCS.

2.2 Test Mode

Application GSM850 PCS1900

X Mode 1: GSM Link_CH 189 for 7527C  |[X] Mode 3: GSM Link_CH 661 for 7527C
[XI Mode 2: EDGE Link_CH 189 for 7527C |[X] Mode 4: EDGE Link_CH 661 for 7527C
[XI Mode 5: GSM Link_CH 189 for 7527S XI Mode 7: GSM Link_CH 661 for 7527S
Radiated Emission
[XI Mode 6: EDGE Link_CH 189 for 7527S |[X] Mode 8: EDGE Link_CH 661 for 7527S

XI Mode 9: GSM Link with BT Link for

7527C
Conducted X Mode 1: GSM_CH 189 X Mode 3: GSM_CH 661
Measurement X Mode 2: EDGE_CH 189 X Mode 4: EDGE_CH 661

2.3 Connection Diagram of Test System

Dipole Antenna

EUT
L K
Base Station [ﬁl Adapter
2.4 Ancillary Equipment List
Item Equipment Model No. Serial No.
1. Base Station(R&S) CMU200 106656
SPORTON International Inc. Page No. : 40f116
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3. General Information of Test Site

Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055

Test Site No : 03CHO06-HY

The chamber meets the characteristics of ANSI C63.4-2003. This site is on file with the FCC.

3.1Test Voltage

120V/ 60Hz

3.2Test in Compliance with

47 CFR Part 22H, 24E, Part 2, IC RSS-132 Issued 2 and RSS-133 Issued 3

3.3Frequency Range Investigated

a. Radiation: from 30MHz to 9000MHz for GSM850.

b. Radiation: from 30 MHz to 19000 MHz for PCS1900.
3.4Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.
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4. Test Data and Test Result
4.1 List of Measurements and Examinations
FCC Rule IC Rule DESCRIPTION OF TEST Result Section
RSS-132 84.4
§2.1046 3 RF Output Power Passed 4.2
RSS-133 86.4
§22.913 RSS-132 §4.4
ERP / EIRP Passed 4.3
8§24.232 RSS-133 §6.4
§2.1049,
§ 22.917, RSS-132 84.5 | Occupied Bandwidth & Band Edge Passed 44
RSS-133 86.5 Measurement
§ 24.238(b)
RSS-132 845
§2.1051 i Conducted Emission Passed 4.5
RSS-133 86.5
RSS-132 845
§2.1053 s Field Strength of Spurious Radiation Passed 4.6
RSS-133 86.5
§2.1055,
RSS-132 84.3
§ 22.355, S Frequency Stability vs. Temperature Passed 4.7
RSS-133 86.3
824.235
§2.1055,
RSS-132 84.3
§22.355, S Frequency Stability vs. Voltage Passed 4.8
RSS-133 86.3
824.235
SPORTON International Inc. Page No. : 60f116
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4.2 RF Output Power

4.2.1 Measurement Instruments
As described in chapter 5 of this test report.

4.2.2 Test Procedure

1. The transmitter output was connected to power meter and base station through power divider.
2. Set EUT at PCL=5 for GSM850 and/or PCL=0 for PCS1900 maximum power through base station.
3. Select lowest, middle, and highest channels for each band.

4.2.3 Test Setup Layout

—1 O
EUT Power Divider
Power Meter O
Base Station
4.2.4 Test Result
Bands Channel | Frequency (MHz) | Conducted Power (dBm) | Conducted Power (Watts)
128 824.2 (Low) 31.54 1.426
GSM850
189 836.4 (Mid) 31.49 1.409
(GSM)
251 848.8 (High) 31.44 1.393
128 824.2 (Low) 23.10 0.204
GSM850
189 836.4 (Mid) 23.10 0.204
(EDGE)
251 848.8 (High) 23.00 0.200
512 1850.2 (Low) 29.03 0.800
PCS1900
661 1880.0 (Mid) 28.76 0.752
(GSM)
810 1909.8 (High) 28.41 0.693
512 1850.2 (Low) 22.00 0.158
PCS1900 .
661 1880.0 (Mid) 21.90 0.155
(EDGE)
810 1909.8 (High) 21.70 0.148
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4.3 ERP/ EIRP Measurement

Equivalent isotropic radiated power measurements by substitution method according to ANSI/TIA/EIA-603-C.

4.3.1 Measurement Instruments

As described in chapter 5 of this test report.

4.3.2 Test Procedure

1.

© © N o g &~ w0 DN

The EUT was placed on a rotatable table with 1.0 meter height in an fully anechoic chamber.
The EUT was set 1.2 meters from the receiving antenna which was mounted on the antenna tower.
The table was rotated 360 degrees to determine the position of the highest radiated power.
The height of the receiving antenna is also kept at 1.0M height.

Taking the record of maximum ERP/EIRP.

A dipole antenna was substituted in place of the EUT and was driven by a signal generator.
The conducted power at the terminal of the dipole antenna is measured.

Repeat step 3 to step 5 to get the maximum ERP/EIRP of the substitution antenna.
ERP/EIRP =Ps + Et—Es + Gs =Ps + Rt—Rs + Gs

Ps (dBm) Input power to substitution antenna.

Gs (dBi or dBd) Substitution antenna Gain.

Et=Rt+ AF

Es =Rs + AF

AF (dB/m) Receive antenna factor

Rt The highest received signal in Spectrum Analyzer for EUT.

Rs The highest received signal in spectrum analyzer for substitution antenna.
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4.3.3 Test Setup Layout of ERP/EIRP

Antenna
Dipole Antenna EUT

4Trl—|:l|—‘<— 1.2m 7 :':i:

1.0M 1.0M

EU

Base Station (CMU 200) T

5

TurnTable e}

Spectrum Analyzer /

Test Receiver
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4.3.4 Test Result
GSM850 (GSM) Radiated Power ERP for 7527C
Horizontal Polarization
Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -22.90 -48.12 0.00 -1.08 24.14 0.26
836.40 -22.44 -48.28 0.00 -0.93 24.91 0.31
848.80 -21.58 -48.35 0.00 -0.76 26.01 0.40
Vertical Polarization
Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -23.06 -47.97 0.00 -1.08 23.83 0.24
836.40 -22.97 -48.01 0.00 -0.93 2411 0.26
848.80 -22.45 -48.05 0.00 -0.76 24.84 0.30
GSMB850 (GSM) Radiated Power ERP for 7527S
Horizontal Polarization
Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -22.90 -48.12 0.00 -1.08 24.14 0.26
836.40 -22.12 -48.28 0.00 -0.93 25.23 0.33
848.80 -21.10 -48.35 0.00 -0.76 26.49 0.45
Vertical Polarization
Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -23.06 -47.97 0.00 -1.08 23.83 0.24
836.40 -21.17 -48.01 0.00 -0.93 25.91 0.39
848.80 -20.58 -48.05 0.00 -0.76 26.71 0.47
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GSM850 (EDGE) Radiated Power ERP for 7527C
Horizontal Polarization
Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -29.97 -48.12 0.00 -1.08 17.07 0.05
836.40 -30.00 -48.28 0.00 -0.93 17.35 0.05
848.80 -30.27 -48.35 0.00 -0.76 17.32 0.05
Vertical Polarization
Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -29.55 -47.97 0.00 -1.08 17.34 0.05
836.40 -29.14 -48.01 0.00 -0.93 17.94 0.06
848.80 -29.12 -48.05 0.00 -0.76 18.17 0.07
GSM850 (EDGE) Radiated Power ERP for 7527S
Horizontal Polarization
Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -29.74 -48.12 0.00 -1.08 17.30 0.05
836.40 -29.56 -48.28 0.00 -0.93 17.79 0.06
848.80 -29.74 -48.35 0.00 -0.76 17.85 0.06
Vertical Polarization
Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -31.68 -47.97 0.00 -1.08 15.21 0.03
836.40 -31.00 -48.01 0.00 -0.93 16.08 0.04
848.80 -30.75 -48.05 0.00 -0.76 16.54 0.05
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PCS1900 (GSM) Radiated Power EIRP for 7527C
Horizontal Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -26.29 -51.88 0.00 1.96 27.55 0.57
1880.00 -27.42 -52.99 0.00 2.00 27.57 0.57
1909.80 -30.07 -54.28 0.00 1.98 26.19 0.42
Vertical Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -22.98 -52.13 0.00 1.96 31.11 1.29
1880.00 -23.78 -53.17 0.00 2.00 31.39 1.38
1909.80 -25.64 -54.13 0.00 1.98 30.47 1.11
PCS1900 (GSM) Radiated Power EIRP for 7527S
Horizontal Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -25.05 -51.88 0.00 1.96 28.79 0.76
1880.00 -25.96 -52.99 0.00 2.00 29.03 0.80
1909.80 -27.88 -54.28 0.00 1.98 28.38 0.69
Vertical Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -24.58 -52.13 0.00 1.96 29.51 0.89
1880.00 -25.25 -53.17 0.00 2.00 29.92 0.98
1909.80 -26.42 -54.13 0.00 1.98 29.69 0.93
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PCS1900 (EDGE) Radiated Power EIRP for 7527C
Horizontal Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -31.38 -51.88 0.00 1.96 22.46 0.18
1880.00 -32.15 -52.99 0.00 2.00 22.84 0.19
1909.80 -34.23 -54.28 0.00 1.98 22.03 0.16
Vertical Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -33.54 -52.13 0.00 1.96 20.55 0.11
1880.00 -35.24 -53.17 0.00 2.00 19.93 0.10
1909.80 -37.46 -54.13 0.00 1.98 18.65 0.07
PCS1900 (EDGE) Radiated Power EIRP for 7527S
Horizontal Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -33.70 -51.88 0.00 1.96 20.14 0.10
1880.00 -35.15 -52.99 0.00 2.00 19.84 0.10
1909.80 -36.67 -54.28 0.00 1.98 19.59 0.09
Vertical Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -33.24 -52.13 0.00 1.96 20.85 0.12
1880.00 -34.66 -53.17 0.00 2.00 20.51 0.11
1909.80 -36.37 -54.13 0.00 1.98 19.74 0.09
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4.4 Occupied Bandwidth and Band Edge Measurement

4.4.1 Measurement Instruments

As described in chapter 5 of this test report.

4.4.2 Test Procedure
1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.
2. The 99% occupied bandwidth of middle channel for the highest and lowest RF powers were measured.
3. The bandedge of low and high channels for the highest RF powers within the transmitting frequency band

were measured. Setting RBW as roughly BW/100.

4.4.3 Test Setup Layout

Power Divider

EUT
Spectrum Analyzer O
Base Station
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4.4.4 Test Result

Mode 1
Test Mode : GSM850 (GSM) CH128 Lower Band Edge
Power State : High

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -20.11 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 823.982000000 MHz
30 Offset 17{1 dB
|20

. TN
A \

D1 -13 dBm [ i

——60

-70

Center 824 MHz 100 kHz/ Span 1 MHz
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= Test Mode : GSM850 (GSM) CH189 99% Occupid Bandwidth
*  Power State : Low

® “RBW 3 kHz Marker 1 [T1 ]
“VBW 3 kHz -4.69 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 836 .378000000 MHz
30 Offset 17{1 dB OBW242[.000000p00 kHz
Temp 1| [T1 OB\]
120 19|02 dBm
e 836|.280000Pp00 MHz
TEW Temp 2| [T1 OB\]
r10 =ZUL A5 apm
836|-522000p00 MHz |[LVL
-0

M
/ 4

40

. o T

——60

-70

Center 836.4 MHz 100 kHz/ Span 1 MHz
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= Test Mode : GSM850 (GSM) CH189 99% Occupid Bandwidth
= Power State : High

@ *RBW 3 KHz Marker 1 [T1 ]
“VBW 3 kHz 21.67 dBm

Ref 30 dBm “Att 30 dB “SWT 300 ms 836.416000000 MHz

30 Offset 17 OBW246(.000000p00 kHz
Temp 1| [T1 OB\]

| 6|74 dem|IEM

20

e 836[.278000p00 MHz

TEW Temp 2| [T1 OB\]
10 T2
7TO7 dBm
836[.524000000 MHz ||LVL

Lo [
L-10 ‘\K
=20 U,H‘,\N
| _30 [

| 40 umpw %H}\L
AWMM Mh

——60

-70

Center 836.4 MHz 100 kHz/ Span 1 MHz
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Test Mode : GSM850 (GSM) CH251 Higher Band Edge
Power State : High

@ *RBW 3 KHz Marker 1 [T1 ]

“VBW 3 kHz -19.17 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 849_.020000000 MHz
30 Offset 17{1 dB

20

N
/ N

( %,

—-50
+-60
-70
Center 849 MHz 100 kHz/ Span 1 MHz
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Mode 2
Test Mode : GSM850 (EDGE) CH128 Lower Band Edge
Power State : High

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -21.12 dBm

Ref 30 dBm “Att 30 dB “SWT 300 ms 823.998000000 MHz

30 Offset 17{1 dB

| 20
1 AVig
1EW l10 l\ﬂ\”lll'\'uh“'\m Ihll
“N J w LVL
Lo L/AV
O o1 15 e i Y
|/ I
+-20 r
30

K il
WWWA NN W
AL Ay

——60

-70

Center 824 MHz 100 kHz/ Span 1 MHz
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= Test Mode : GSM850 (EDGE) CH189 99% Occupid Bandwidth
= Power State : High

“RBW 3 kHz Marker 1 [T1 ]
“VBW 3 kHz 17 .25 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 836.332000000 MHz
30 Offset 17{1 dB OBW234[.000000p00 kHz
Temp 1| [T1 OB\]
20 1 3194 dBm
e thﬁﬁk 836|.284000Pp00 MHz
TEW ’r\r)j\“\ Temp 2| [T1 OBY\]
10 t M v FOG aBn
TJJv 836|.518000p00 MHz ||LVL

. 1y

J Y
B \

v
MWLH,L A

——60

-70

Center 836.4 MHz 100 kHz/ Span 1 MHz
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Test Mode : GSM850 (EDGE) CH251 Higher Band Edge
Power State : High

@ *RBW 3 KHz Marker 1 [T1 ]
“VBW 3 kHz -22.67 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 849_.014000000 MHz
30 Offset 17{1 dB
L0
1EW L10 1 A W LIJ

“U“\H'\I” LVL

+0

)

R f“lg - o
L-20 \AI 1
-30 NNJ

/ LR

——60

EVTYAN

-70

Center 849 MHz 100 kHz/ Span 1 MHz
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Mode 3
Test Mode : PCS1900 (GSM) CH512 Lower Band Edge
Power State : High

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -17.91 dBm

Ref 30 dBm “Att 30 dB “SWT 300 ms 1.849998000 GHz

30 Offset 18(dB

Loo
1 AVig “
Bl |, TR Wy
1” U\,M LVL
Lo A
/ ',
D1 -13 dBm ]
1] |
1 -20

L -40

——60

-70

Center 1.85 GHz 100 kHz/ Span 1 MHz
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= Test Mode : PCS1900 (GSM) CH661 99% Occupid Bandwidth
*  Power State : Low

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -8.38 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 1.880070000 GHz
30 Offset 18|dB OBW238[.0000000p00 kHz
Temp 1| [T1 OB\]
120 24|36 dBm
. 1|-879882p00 GHz
TEW Temp 2| [T1 OB\]
10 =251 98 aBmn
1/-880120000 GHz ||LVL
-0
1
10 1 Y

——20

/T,iJ
’
/ Un,

I I Nt At W

——60

-70

Center 1.88 GHz 100 kHz/ Span 1 MHz
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= Test Mode : PCS1900 (GSM) CH661 99% Occupid Bandwidth
= Power State : High

® “RBW 3 kHz Marker 1 [T1 ]
“VBW 3 kHz 21.44 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 1.880070000 GHz
30 Offket 18[dB OBW238|.000000P00 kHz
1 Temp 1| [T1 OB\]
20 ] 7 5! 65 dBm
— )\'J\,‘d 1|.879882p00 GHz
TEW M Wy Temp 2| [T1 OB\]
10 TJV u\JTZ ATA4—dBm
Zf‘ \n 1880120000 GHz ||LVL
Lo

% 1
. \,
N

——60

-70

Center 1.88 GHz 100 kHz/ Span 1 MHz
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Test Mode : PCS1900 (GSM) CH810 Higher Band Edge
Power State : High

@ *RBW 3 KHz Marker 1 [T1 ]
“VBW 3 kHz -22.11 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 1.910026000 GHz
30 Offset 18(dB
L0
el wl ‘
TEV IS WA AL

LA
L] 1,

- DlJ.Mls dem \ 1
/ bt

W

——60

-70

Center 1.91 GHz 100 kHz/ Span 1 MHz
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Mode 4
Test Mode : PCS1900 (EDGE) CH512 Lower Band Edge
Power State : High

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -26.37 dBm

Ref 30 dBm “Att 30 dB “SWT 300 ms 1.849996000 GHz

30 Offset 18(dB

20

=y
>
*

+10 al L
o W

D1 -13 [dBm P ‘\‘
| _20 f

/

| 50 T

WWW

-70

Center 1.85 GHz 100 kHz/ Span 1 MHz
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= Test Mode : PCS1900(EDGE) CH661 99% Occupid Bandwidth
= Power State : High

“RBW 3 kHz Marker 1 [T1 ]

*VBW 3 kHz 17 .09 dBm

Ref 30 dBm “Att 30 dB *SWT 300 ms 1.879984000 GHz

30 Offset 18|dB OBW238(.000000p00 kHz
Temp 1| [T1 OB\]

20 1 0141 dBm

© 1|-879882p00 GHz
- W | Temp 2| [T1 OB\]
10 I

U O 36 dBm
r" l\) 1/.880120000 GHz ||LVL
# T2
0

/ "
/ |
Ml i,

——60

-70

Center 1.88 GHz 100 kHz/ Span 1 MHz
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Test Mode : PCS1900(EDGE) CH810 Higher Band Edge
Power State : High

@ *RBW 3 KHz Marker 1 [T1 ]
“VBW 3 kHz -23.85 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 1.910022000 GHz
30 Offset 18(dB
L0
TEW [N N

+0

Jwﬂwwqu LVL

Dl}(yl3 dBm m\
L_20 |
| _30 A ML

",

——60

-70

Center 1.91 GHz 100 kHz/ Span 1 MHz

Date: 12.FEB.2007 11:17:34

SPORTON International Inc. Page No. : 28 of 116
TEL : 886-2-2696-2468 Report Issued Date . Feb. 28, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : GM375273RADA
IC ID : 2739D-7527RADA



wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

45 Conducted Emission

4.5.1 Measurement Instruments
As described in chapter 5 of this test report.
4.5.2 Test Procedure
1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.
2. The middle channel for the highest RF power within the transmitting frequency was measured.
3. The conducted spurious emission for the whole frequency range was taken.
4.5.3 Test Setup Layout

Power Divider I——Q

EUT
Spectrum Analyzer O
Base Station
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4.5.4 Test Result

* Mode 1
- Test Mode : GSM850 (GSM) CH189
*  Frequency Range : 30M-1G

@ *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -34.14 dBm
Ref 35 dBm *Att 30 dB *SWT 500 ms 761 .380000000 MHz
Offset 17(1 dB Marker| 11[T1 ]
30 301T0T dBm
837|.040000000 MHz
MER (-20
TEW
L10 LVL
Lo
-10
D1 -13 [dBm
20
-30 -
| -40
|-50
| -60
Start 30 MHz 97 MHz/ Stop 1 GHz
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= Test Mode : GSM850 (GSM) CH189
*  Frequency Range : 1G-3G

® *RBW 1 MHz Marker 2 [T1 ]
“VBW 3 MHz -59.16 dBm
Ref O dBm “Att O dB *SWT 500 ms 1.032000000 GHz
0 Offget 1719 dB Marker| 1 [T1 ]
-55190 dBm
l_10 2| 512000000 _GHz
D1 -13 dBm
1 PK|
1EW L_20
LVL
—-30
| -40
=50
1
v [
160
MmmmmuwmwmmememNW
-70
~-80
+-90
-100
Start 1 GHz 200 MHz/ Stop 3 GHz
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= Test Mode : GSM850 (GSM) CH189
*  Frequency Range : 3G-7G

% *RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -51.90 dBm
Ref 0 dBm “Att O dB *SWT 500 ms 3.344000000 GHz
0 Offket 198 dB

D1 -13 [dBm

=
m o
=| X

+—20

LVL

l-40

——50

l 60 MW\”\/\AMVWJ AL A AN ALy

+-70

——80

——90

-100

Start 3 GHz 400 MHz/ Stop 7 GHz
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= Test Mode : GSM850 (GSM) CH189
*  Frequency Range : 7G-9G

% *RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -52.02 dBm
Ref 0 dBm “Att O dB *SWT 500 ms 8.772000000 GHz
0 Offset 24|dB

D1 -13 [dBm

=
m o
=| X

+—20

LVL

l-40

——60

+-70

——80

——90

-100

Start 7 GHz 200 MHz/ Stop 9 GHz
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= Mode 2
*  Test Mode : GSM850 (EDGE) CH189
*  Frequency Range : 30M-1G

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 21.46 dBm

Ref 30 dBm “Att 30 dB “SWT 500 ms 837.040000000 MHz

30 Offset 17{1 dB

\ 4
20 [ A ]
1 PK
TEW
LVL
o
L-10
D1 -13 [dBm
20
-30

——50

——60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz
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- Test Mode : GSM850 (EDGE) CH189
*  Frequency Range : 1G-3G

@ *RBW 1 MHz Marker 2 [T1 ]

“VBW 3 MHz -62.90 dBm
Ref O dBm *Att O dB *SWT 500 ms 1.032000000 GHz
0 Offget 1719 dB Marker| 1 [T1 ]

-58| 58 dBm
| _10 1l.672000000_GHz
D1 -13 [dBm
1 PK
TEV I
LVL
1 -30
| -40
| -50
1

| 260 b
AL~\AJQLL)*NAM*Vk)V\~¢¢4bkuMNLMJAN**ANMMNkvxW»“uAﬂwNNwwmvﬁMﬁvMVNJALAJJMHVAMMML)AARJWuJL
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-100
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- Test Mode : GSM850 (EDGE) CH189
*  Frequency Range : 3G-7G

% *RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -54.56 dBm
Ref 0 dBm “Att O dB *SWT 500 ms 3.264000000 GHz
0 Offket 198 dB

D1 -13 [dBm

=
m o
=| X
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- Test Mode : GSM850 (EDGE) CH189
*  Frequency Range : 7G-9G

% *RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -52.40 dBm
Ref 0 dBm “Att O dB *SWT 500 ms 8.700000000 GHz
0 Offset 24|dB

D1 -13 [dBm

=
m o
=| X
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* Mode 3
*  Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 30M-1G

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -31.28 dBm

Ref 30 dBm “Att 30 dB “SWT 500 ms 111.480000000 MHz

30 Offset 18(dB

L 20

=
m| o
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10
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= Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 1G-3G

@ *RBW 1 MHz Marker 2 [T1 ]
“VBW 3 MHz -33.00 dBm
Ref 30 dBm “Att 30 PB *SWT 500 ms 2.992000000 GHz
30 Offset 18[9 dB Marker| 1 [T1 ]
28136 dBm
| 20 1. 852000000 _GHz
X
1EW N
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= Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 3G-7G

® *RBW 1 MHz Marker 2 [T1 ]
“VBW 3 MHz -55.10 dBm
Ref O dBm “Att O dB *SWT 500 ms 5.552000000 GHz
0 Offget 2013 dB Marker| 1 [T1 ]
-45149 dBm
|10 3| 696000D00_GHZ
D1 -13 dBm
1 PK|
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= Test Mode : PCS1900 (GSM) CH661
* Frequency Range : 7G-13.6G

% *RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -47.87 dBm
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= Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 13.6G-19.1G

@ *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -32.86 dBm

Ref O dBm “Att O dB “SWT 500 ms 15.569000000 GHz
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* Mode 4
= Test Mode : PCS1900 (EDGE) CH661
*  Frequency Range : 30M-1G

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -27 .97 dBm
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= Test Mode : PCS1900 (EDGE) CH661
*  Frequency Range : 1G-3G

% *RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz 22.90 dBm
Ref 30 dBm “Att 30 dB *SWT 500 ms 1.880000000 GHz
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= Test Mode : PCS1900 (EDGE) CH661

*  Frequency Range : 3G-7G

®

Ref O dBm “Att O dB

*RBW 1 MHz
*VBW 3 MHz
*SWT 500 ms
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= Test Mode : PCS1900 (EDGE) CH661
* Frequency Range : 7G-13.6G

% *RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -37.76 dBm
Ref 0 dBm “Att O dB *SWT 500 ms 11.276800000 GHz
0 Offset 245 dB
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= Test Mode : PCS1900 (EDGE) CH661
*  Frequency Range : 13.6G-19.1G

@ *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -33.29 dBm

Ref O dBm “Att O dB “SWT 500 ms 18.099000000 GHz
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4.6 Field Strength of Spurious Radiation

Equivalent isotropic radiated Power Measurements by substitution method according to ANSI/TIA/EIA-603-C.
4.6.1 Measurement Instruments
As described in chapter 5 of this test report.

4.6.2 Test Procedure

1. The EUT was placed on a rotatable wooden table with 0.8 meter about ground.

2. The EUT was set 3 meters from the receiving antenna which was mounted on the antenna tower.
3. The table was rotated 360 degrees to determine the position of the highest spurious emission.
4

The height of the receiving antenna is varied between one meter and four meters to reach the
maximum spurious emission for both horizontal and vertical polarizations.

o

Taking the record of maximum spurious emission.
6. A Horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum spurious
emission.

8. Taking the recored of output power at antenna port.
9. Repeat step 7 to step 8 for another polariztion.

10. Emission level (dBm) = output power + substituion Gain.

4.6.3 Test Setup Layout

Antenna
1
T L T

1~4m

Dipole Antenna EUT

I )

I —] Ground Plane
— \

Base Station (CMU 200) T

}._

TurnTable Ic}

Spectrum Analyzer /

Test Receiver
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4.6.4 Test Result
Test Mode : Mode 1

GSM850 (GSM) Radiated Spurious ERP for 7527C
H Polarization V Polarization
Frequenc Limit Margin Frequenc Limit Margin
quency ERP (dBm) g quency ERP (dBm) g
(MHz) (dBm) (dB) (MHz) (dBm) (dB)
33.780 -52.260 -13 -39.26 34.590 -40.360 -13 -27.36
146.640 -51.830 -13 -38.83 154.740 -46.010 -13 -33.01
225.480 -44.650 -13 -31.65 226.290 -40.380 -13 -27.38
402.900 -56.560 -13 -43.56 623.400 -56.420 -13 -43.42
1674.000 -37.210 -13 -24.21 1674.000 -34.020 -13 -21.02
2508.000 -47.230 -13 -34.23 2508.000 -45.820 -13 -32.82
3344.000 -33.790 -13 -20.79 3344.000 -38.020 -13 -25.02
4184.000 -50.030 -13 -37.03 3498.000 -54.940 -13 -41.94
5018.000 -52.250 -13 -39.25 3524.000 -563.370 -13 -40.37
3578.000 -54.680 -13 -41.68
3664.000 -55.360 -13 -42.36
5018.000 -51.790 -13 -38.79
5854.000 -53.810 -13 -40.81
Test Mode : Mode 2
GSM850 (EDGE) Radiated Spurious ERP for 7527C
H Polarization V Polarization
Frequenc Limit Margin Frequenc Limit Margin
auency 1 Erp (dBm) g aueny | erp (dBm) d
(MHz) (dBm) (dB) (MHz) (dBm) (dB)
33.240 -50.480 -13 -37.48 33.240 -38.120 -13 -25.12
145.290 -50.900 -13 -37.90 82.380 -46.500 -13 -33.50
238.440 -45.560 -13 -32.56 237.630 -42.160 -13 -29.16
995.800 -50.140 -13 -37.14 995.800 -57.070 -13 -44.07
1000.000 -54.880 -13 -41.88 1674.000 -52.040 -13 -39.04
1034.000 -55.680 -13 -42.68 2508.000 -47.110 -13 -34.11
1674.000 -49.390 -13 -36.39 4184.000 -55.470 -13 -42.47
2508.000 -46.680 -13 -33.68
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Test Mode : Mode 3

PCS1900 (GSM) Radiated Spurious EIRP for 7527C
H Polarization V Polarization
Frequency EIRP (dBm) Limit Margin Frequency EIRP (dBm) Limit Margin
(MHz) (dBm) (dB) (MHz) (dBm) (dB)
70.230 -57.660 -13 -44.66 44.580 -52.440 -13 -39.44
204.690 -58.770 -13 -45.77 95.880 -57.330 -13 -44.33
298.380 -47.580 -13 -34.58 299.190 -48.070 -13 -35.07
308.400 -44.500 -13 -31.50 304.900 -48.430 -13 -35.43
519.800 -57.360 -13 -44.36 519.800 -54.700 -13 -41.70
623.400 -56.790 -13 -43.79 623.400 -51.810 -13 -38.81
1718.000 -46.480 -13 -33.48 1718.000 -51.080 -13 -38.08
3758.000 -43.780 -13 -30.78 3758.000 -53.370 -13 -40.37
5638.000 -51.250 -13 -38.25 5638.000 -48.160 -13 -35.16
7518.000 -32.280 -13 -19.28
Test Mode : Mode 4
PCS1900 (EDGE) Radiated Spurious EIRP for 7527C
H Polarization V Polarization
Frequenc Limit Margin Frequenc Limit Margin
a y EIRP (dBm) g a y EIRP (dBm) g
(MHz) (dBm) (dB) (MHz) (dBm) (dB)
39.180 -54.510 -13 -41.51 40.530 -50.590 -13 -37.59
112.080 -50.650 -13 -37.65 79.680 -49.120 -13 -36.12
145.290 -53.410 -13 -40.41 145.830 -49.390 -13 -36.39
449.800 -63.830 -13 -50.83 376.300 -61.220 -13 -48.22
831.300 -64.230 -13 -51.23 453.300 -62.860 -13 -49.86
962.900 -63.650 -13 -50.65 995.800 -61.280 -13 -48.28
1634.000 -58.380 -13 -45.38 1718.000 -49.640 -13 -36.64
1698.000 -54.980 -13 -41.98 3758.000 -42.390 -13 -29.39
1718.000 -46.500 -13 -33.50 5638.000 -46.760 -13 -33.76
3758.000 -46.020 -13 -33.02 7518.000 -43.640 -13 -30.64
5638.000 -45.670 -13 -32.67 11278.000 -42.250 -13 -29.25
7518.000 -38.370 -13 -25.37
11278.000 -41.430 -13 -28.43
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Test Mode : Mode 5

GSM850 (GSM) Radiated Spurious ERP for 7527S
H Polarization V Polarization
Frequenc Limit Margin Frequenc Limit Margin
aueney 1 erp (dBm) g aueney | erp (@Bm) g
(MHz) (dBm) (dB) (MHz) (dBm) (dB)
33.780 -46.260 -13 -33.26 33.780 -36.170 -13 -23.17
144.480 -45.380 -13 -32.38 130.440 -47.230 -13 -34.23
219.540 -40.470 -13 -27.47 220.080 -38.620 -13 -25.62
444.900 -52.280 -13 -39.28 439.300 -51.090 -13 -38.09
1674.000 -40.150 -13 -27.15 1634.000 -56.890 -13 -43.89
2508.000 -46.810 -13 -33.81 1674.000 -43.100 -13 -30.10
2508.000 -44.960 -13 -31.96
Test Mode : Mode 6
GSM850 (EDGE) Radiated Spurious ERP for 7527S
H Polarization V Polarization
Frequenc Limit Margin Frequenc Limit Margin
q y ERP (dBm) g g y ERP (dBm) g
(MHz) (dBm) (dB) (MHz) (dBm) (dB)
39.180 -57.350 -13 -44.35 40.530 -52.810 -13 -39.81
123.690 -58.670 -13 -45.67 81.840 -48.960 -13 -35.96
141.780 -55.480 -13 -42.48 103.980 -42.890 -13 -29.89
179.040 -57.810 -13 -44.81 143.130 -47.540 -13 -34.54
516.300 -58.150 -13 -45.15 521.900 -59.730 -13 -46.73
675.900 -60.450 -13 -47.45 675.900 -61.220 -13 -48.22
995.800 -53.810 -13 -40.81 995.800 -58.100 -13 -45.10
1674.000 -36.510 -13 -23.51 1674.000 -37.470 -13 -24.47
2508.000 -39.650 -13 -26.65 2508.000 -40.970 -13 -27.97
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Test Mode : Mode 7

PCS1900 (GSM) Radiated Spurious EIRP for 7527S
H Polarization V Polarization
Frequenc Limit Margin Frequenc Limit Margin
aueney 1 Eirp (dBm) g aueney | Eirp (dBm) g
(MHz) (dBm) (dB) (MHz) (dBm) (dB)
81.030 -55.400 -13 -42.40 65.640 -53.350 -13 -40.35
99.930 -60.380 -13 -47.38 149.880 -46.880 -13 -33.88
148.530 -58.660 -13 -45.66 178.230 -53.390 -13 -40.39
402.900 -50.390 -13 -37.39 437.900 -50.930 -13 -37.93
439.300 -48.150 -13 -35.15 519.800 -58.120 -13 -45.12
519.800 -54.250 -13 -41.25 623.400 -57.480 -13 -44.48
1718.000 -47.280 -13 -34.28 1718.000 -52.470 -13 -39.47
3758.000 -45.920 -13 -32.92 3758.000 -43.630 -13 -30.63
5638.000 -48.780 -13 -35.78 5638.000 -51.580 -13 -38.58
11278.000 -43.310 -13 -30.31
Test Mode : Mode 8
PCS1900 (EDGE) Radiated Spurious EIRP for 7527S
H Polarization V Polarization
Frequenc Limit Margin Frequenc Limit Margin
g y EIRP (dBm) g g y EIRP (dBm) g
(MHz) (dBm) (dB) (MHz) (dBm) (dB)
80.490 -56.450 -13 -43.45 81.030 -48.870 -13 -35.87
125.040 -53.540 -13 -40.54 120.990 -48.570 -13 -35.57
147.180 -56.570 -13 -43.57 146.640 -49.920 -13 -36.92
831.300 -63.540 -13 -50.54 327.300 -60.550 -13 -47.55
917.400 -64.580 -13 -51.58 442.800 -63.700 -13 -50.70
978.300 -63.940 -13 -50.94 519.800 -63.060 -13 -50.06
1718.000 -48.920 -13 -35.92 1718.000 -55.940 -13 -42.94
3758.000 -35.720 -13 -22.72 1738.000 -53.980 -13 -40.98
5638.000 -41.410 -13 -28.41 3758.000 -34.380 -13 -21.38
5638.000 -37.120 -13 -24.12
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Test Mode : Mode 9

GSM850 (GSM) with Bluetooth Co-location Radiated Spurious EIRP for 7527C
H Polarization V Polarization
Frequency EIRP (dBm) Limit Margin Frequency EIRP (dBm) Limit Margin
(MHz) (dBm) (dB) (MHz) (dBm) (dB)
34.590 -49.690 -13 -36.69 35.940 -39.690 -13 -26.69
220.890 -38.990 -13 -25.99 146.640 -43.560 -13 -30.56
293.790 -48.950 -13 -35.95 221.430 -35.530 -13 -22.53
320.300 -44.220 -13 -31.22 308.400 -45.790 -13 -32.79
1000.000 -53.860 -13 -40.86 1674.000 -44.970 -13 -31.97
1034.000 -54.370 -13 -41.37 2508.000 -46.190 -13 -33.19
1674.000 -47.450 -13 -34.45 4804.000 -47.120 -13 -34.12
1858.000 -58.640 -13 -45.64
2508.000 -45.840 -13 -32.84
4804.000 -46.750 -13 -33.75
5104.000 -52.740 -13 -39.74
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4.6.5 Test Data

4.6.5.1 Mode 1
Horizontal Polarization
Data: 1 File: D:\Projecti2007 Q11 M7 10208'528\Part 22H\GSM850.EMI (12)
i Level {(dBim} Date: 2006-12-07
FCC PART22:24
-ilB
3
504 z
108 30 84, 138, 192, 246. 300
Trace: {Discrete) Fizquency Wik
Site : BCHOGHY
Condition : LE-SPURICUS HORIZONTAL
EUT : FDA
Porex o 1 0Wae M0 Hz
Idodel : Pz 710211
Merro : (HEMES0 Lind Mdode Ah18%M Adaptar
Flana seE2
Over Limit  Read
Freq Lewel Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBin db
| @ 33.8 -50.11 -37.11 -13.00 -48.04 -2.08 Peak
Z @ 146.6 -49.68 -36.68 -13.00 -36.90 -12.78 Peak
] 225.0 42,50 -29.50 -13.00 -30.01 -12.49 Peak
Data: 2 File: D:\Projecti2007 Q1 M7 10208528 \Part 22H\GSM850.EMI (12)
o Level {dBm} Date: 2006-12-07
FCC PART22:24
-GB
%)
-50 1
2
=108 300 440. 580, 720, 860. 1000
Trace: (Discrete} Frenuancy ;b
Site : BCHOGHY
Condition : LE-SPURICUS HORIZONTAL
EUT : FDA
Porex o 1A Wac f0Hz
Model : B3 710211
Merro : GREMES0 Link Mode Uh12%4 Adaptar
Flane - E2
Over Limit Read
Freq Lewel Limit Line Lewel Factor Remark
MHHz dBm dB dBm dBm dB
| @ 402.9 -34.41 -41.41 -13.00 -47.95 -6.46 Peak
2 @ 836.9 -61.42 -60.08 -1.33 Peak
i@ 830.3 -27.95 -27.03  -0.91 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
SPORTON International Inc. Page No. : 54 of 116
TEL : 886-2-2696-2468 Report Issued Date . Feb. 28, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : GM375273RADA
IC ID : 2739D-7527RADA



FCC/IC TEST REPORT Report No. : FG710211-A

Data: 3 File: D:\Projecti2007 Q1 M7 10208528 \Part 22H\GSM850.EMI (12)
4 Level {(dBm} Date: 2006-12-07
FCC PART22/24
-6iB
-35 1

NMW“M«"WW

7T 1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) FrsnuEncy s

Site : ACHG-HY
Clomdition : HF-GPTRIONS HORIZONTAL
EUT : FDA
Ponrex o 1A WacHz
Model : F 710211
Merna : MBSO Link Mode Ch18%+ Adaphar
Flane : E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm db
| @ 1674.0 -35.06 -Z2.06 -13.00 -32.28 0.2Z Peak
Z @ 2308.0 -45.08 -32.08 -13.00 -46.28 1.20 Peak
Data: 4 File: D:\Projecti2007Q1153 M7 10208\528\Part 22H\GSMB50.EMI (12)
0 Level (dBmj) Date: 2006-12-07
FCC PART22:24
-IB
1
-35
2
e e
L 3000 3400. 3800, 4200. 4600. 5000
Trace: (Discrete) Frequency (WHz)
Site : BCHG-HY
Comdition : HF-RPURIONS HORIZONTAL
EUT : FD&
Porex o 1A Wac f0Hz
Idodel : Pz 710211
Merro : (HEMES0 Lind Mdode 2h18% Adaptar
Flana LR
Over Limit  Read
Freq Lewvel Limit Line Level Factor Remark
Wiz dBmn dB dBm dBm db
[1 @ 3344.0 -31.64 -18.64 -13.00 -37.04 5.41 Peak |
Z @ 4134 .0 -47. -3 1300 -57.67 9.0 Peak
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Data: 5 File: D:\Projecti2007 Q1 M7 10208'528\Part 22H\GSM850.EMI (12)
o Level (dBmj} Date; 2006-12-07
FCC PART2224
-Gl
-35
1
70 5000 5400. 5800. 6200. 6600. 7000
Trace: (Discrete) Hequency (tiz)
Site : BCHOGHY
Condition : HF-ZPURIOUS HORIZONTAL
EUT : FDA
Penrex o 1A WacHz
Model : P 710211
Mero - GEMES0 Link Mode Ch18% Adaptar
Flane - E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB
| @ a018.0 -30.10 -37.10 -13.00 -60.33 10.24 Peak
Data: 6 File: D:\Projecti2007 Q15 M7 102081528\Part 22H\GSM850.EMI (12)
0 Level (dBmj} Date: 2006-12-07
FCC PART22:24
-GlB
-35
AR 7000 T400. T800. 8200. 8600. 9000
Trace: (Discrete) HEqUENCy M
Site : BCHOEHY
Condition : HF-SFURIOUS HORIZOWTAL
EUT : FDA
Fourex : 1A VacblHz
Medel : F3 710211
Merro : GEMESO Link Mode Oh1ES Adaptor
Flane : B2
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Vertical Polarization

Data: 7 File: D:\Projecti2007 Q1 M7 10208528 \Part 22H\GSM850.EMI (12)
i Level {(dBm} Date: 2006-12-07
FCC PART22:24
-GB
i 3
4 2
-50
108 30 84, 138. 192, 246. 300
Trace: {Discrete) Frzquency (W)
Site : BCHG-HY
Clomdition : LFSFITRICTR VERTICAL
EUT : FDA
Porex o 1 0Wae M0 Hz
Idodel : Pz 710211
Merro : (HEMES0 Lind Mdode Ah18%M Adaptar
Flana seE2
Over Limit  Read
Freq Lewel Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBin db
| @ 34.6 -38.21 -25.21 -13.00 -27.77 -10.44 Peak
2@ 154.7 -43.86 -30.86 -13.00 -35.68 -8.19 Peak
3@ 226.3 -38.23 -25.23 -13.00 -30.19 -8.03 Peak
Data: 8 File: D:\Projecti2007 Q1 M7 10208528 \Part 22H\GSM850.EMI (12)
- Level (dBmj} Date: 2006-12-07
FEC PART22:24
-GB
3
-50 il
2
108 300 440, 580. 720, 860. 1000
Trace: {Discrete) Frequency (MHz)
Site : BCHG-HY
Clomdition : LFSFIRICTR VERTICAL
EUT : FDA
Perex o 1A Wac 0Hz
Model : P 71010
Merna : (MRS Link Mode Ch123+ Adapor
Flane - E2
Over Limit Read
Freq Lewel Limit Line Lewvel Factor Remark
HHz dBm dB dBm dBm db
| @ 623.4 -34.27 -41.27 -13.00 -52.69 -1.38 Peak
2@ §36.9 -60.32 -61.68 1.36 Peak
i@ 830.3 -20.83 -31.54 1.71 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
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FCC/IC TEST REPORT

Report No. FG710211-A

Data: 9 File: D:\Projecti2007 Q1 M\710208'528\Part 22H\GSMB50.EMI (12)
i Level {(dBim} Date: 2006-12-07
FCC PART22:24
-6aB
1
-35
2
A8 1000 1400, 1800. 2200. 2600. 3000
Tinces (HikErets) Frequency (MHz)
Bite : 3CHOEHY
Condition : HF-BFURICUR VERTICAL
EUT : FDs
Poweai 1AWV b0H=
Idodel : Pz 710211
Merro : (HEMES0 Lind Mdode 218 Adaptar
Flana SiE2
Over Limit Read
Freq Lewel Limit Line Lewvel Factor Remark
MHHz dBm db dBm dBm db
| @ 1674.0 -31.87 -18.87 -13.00 -31.39 -0.48 Psak
2 @ 2308.0 -43.07 -30.67 -13.00 -43.94  2.27 Peak
Data: 10 File: D:\Projecti2007 Q1 M7 10208528 \Part 22H\GSM850.EMI (12)
. Level (dBmj) Date: 2006-12-07
FCC PART22:24
-6IB
.35 1
7 g
R
18 3000 3400, 3800, 4200, 4600, 5000
Trace: {Discrete) Frequency (MHz)
Site : BCHOGHY
Condition - HE-2PURIOUS VERTICAL
EUT : D&
Paower : 1A0Wac b=
Idedel : Pz 710211
Merrn : (HEMES0 Linde bdode £2R18MH Adapior
Flane . B2
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB
| @ 3344.0 -35.87 -Z2.87 -13.00 -40.33  4.47 Peak
Z @ 3498.0 -22.79 -39.99 -13.00 -57.66  4.87 Peak
3@ 3324.0 -51.22 -38.22 -13.00 -56.15 4.93 Peak
4@ 3578.0 -52.53 -39.53 -13.00 -57.81 5.28 Peak
o @ 3664.0 -33.21 -40.21 -13.00 -58.98  5.77 Peak
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 11 File: D:\Projecti2007 Q1 M7 10208'528\Part 22H\GSM850.EMI (12)
- Level (dBmj} Date; 2006-12-07
FCC PART2224
-6dB
-35
. 2
.70
5000 5400. 5800. 6200. 6600. 7000
Trace: (Discrete) Frequency (WHz)
ite : D3CHDGHY
Condition : HE-SPURIOUR VERTICAL
EUT : FD&
Penrex o 1A WacHz
Medel : P 710211
Memmo : MBSO Link Mede 20h18%9+ Adaptor
Flane - E2 o
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB
| @ a018.0 -49.64 -36.64 -13.00 -5%8.49 &.82 Peak
Z @ 2834.0 -21.06 -38.06 -13.00 -60.47 .81 Peak
Data: 12 File: D:\Projecti2007 Q1 M7 10208528 \Part 22H\GSM850.EMI (12)
0 Lewvel (dBmj) Date; 2006-12-07
FCC PART22/24
-IB
-35
18 7000 7400. 7800, 8200, 8600, 9000
Trace: (Discrete) Frequency (MHz)
Bite : D5CHOGHY
Condition . HF-RFURICUR VERTICAL
EUT : FD&
Poweai 1AWV A0H
Meddel : P 710211
Merng + MBSO Link Mede £oR159+ Adaptor
Flane . B2

Remark There is no more obvious emission except the listings above.
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FCC/IC TEST REPORT Report No. : FG710211-A

4.6.5.2 Mode 2
Horizontal Polarization
Data: 1 File: D:\Projecti2007Q 1155 M7 10211528Part22HEDGE.EMI (12)
i Lewvel (dBm) Date: 2007-01-28
FEC PART22:24
-6dlB
3
i) 2
-50
=100 30 84, 138. 192. 246. 300
Trace: {Discrete) Fresmency Wiy
Site : MCHG-HY
Clomdition : LFSFURIOUE HORIZONTAL
EUT : FDA with GPRS/EDGEHWLANI1+ET
Ponrex o LA WacHz
Model - Fa7I02
Merna : EDGE Link Mode 0129 Adaptor
Flane - E2
Over Limit Read
Freq Level Limit Line Level Factor Remark
HHz dBmn dB dBm dBin db
1 33.2 -48.33 -35.33 -13.00 -46.87 -1.47 Peak
2 143.3 -48.75 -35.92 -13.00 -35.98 -12.76 Peak
i@ 238.4 -43.41 -30.41 -13.00 -31.35 -12.03 Peak
Data: 2 File: D:\Projecti2007 Q1 MI710211528\Part22HEDGE.EMI (12)
i Level {(dBm} Date: 2007-01-28
FCC PART22:24
-GB
2
1
3
-50
108 300 440. 580. T720. 860. 1000
Trace: (Discrete) Fequency (mhz)
Bite : I3CHEHY
Condition : LF-SFURICUS HOFIZONTAL
EUT : FD& with GFREEDGEHWLANI I+ ET
Fourex : 1A0VacBlHz
Model : FE7I0211
Merna : EDGE Link Mede Ch129+ Adaptor
Flane : B2
Over Limit  Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBm dBin db
| @ §36.9 -35.%81 -34.48  -1.33 Peak
Z @ ga0.3 -29.33 -28.42  -0.91 Peak
i 995.8 -47.99 -34.99 -13.00 -48.20 0.20 Peak
Remark:
1. #1: MS Signal
2. #2:BS Signal
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wanonian. FCC/IC TEST REPORT Report No. : FG710211-A
Data: 3 File: D:\Projecti2007Q 1\ M7 10211528Part22HEDGE.EMI (12)
o Lewvel (dBm) Date: 2007-01-28
FCC PART22:24
-GB
-35
4
3
2
-0 1000 1400, 1800. 2200. 2600. 3000
Trace: (Discrete) Fequency (WHz)
Site : CHG-HY
Clomdition : HF-SPURIOUE HORIAONTAL
EUT : FDA with GPRS/EDGEHWLANI1z+ET
Porex o 1AW ac 0H=
Model - FaTI0E
Merna : EDAE Link Mode £h12% Adspcr
Flane - E2
Over Limit Read
Freq Lewel Limit Line Lewvel Factor Remark
MHz dBm dB dBm dBm db
1 1000.0 -32.73 -39.73 -13.00 -54.34 1.80 Peak
2 1034.0 -53.53 -40.33 -13.00 -533.30 1.78 Peak
a 1674.0 -47.24 -34.24 -13.00 -47.46 0.2Z Peak
4 Z308.0 -44.53 -31.23 -13.00 -45.73 1.20 Peak
Data: 4 File: :\Projecti2007Q 1 M7 10211528Part22ZHEDGE.EMI (12)
o Level {dBm} Date: 2007-01-28
FCC PART22/24
-GalB
-35

Mm

7 3000 3400. 3800 4200. 4600. 5000
Frequency (MHz)

Trace: (Discrete)

Site : (3CHOEHY

Condition : HFSPURIOUS HORIZONTAL

EUT : FDus with GFRS/EDGEWLAN11g+BT

Fourex 1 X0VacblHz

Model - G701

Merra : EDGE Link Mode Ch18%4 Adaptar

Flane . B2
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 5 File: O:\Projecti?007Q 1 M7 10211528Part22ZHEDGE.EMI (12)
. Level (dBm) Date: 2007-01-28
FCC PART2224
-6ilB
-35

WWWWMMMW

0 5000 5400. 5800, 6200, 6600, 7000

Trace: (Discrete) Frequency (WHz)

Site - (BCHOGHT

Condition - HFSPURIOUS HORIZONTAL

EUT - PO with GPRS/EDGE WLAN1 g+ BT

Porex o 1AW ac 0H=

Model - FOTI0R1L

Merro - EDGE Link Mode Ch18% Adaptar

Flane - E2
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FCC/IC TEST REPORT Report No. : FG710211-A

Vertical Polarization

Data: 7 File: :\Projecti2007Q 13 M7 10211528Part22HEDGE.EMI {12)
i Level {dBim} Date: 2007-01-28
FCC PART22:24
-GB
1
3
z
-50 W
108 30 84, 138, 192, 246. 300
Trace: (Discrete) Freguency (Wi
Site : BCHG-HY
Clomdition : LFSFIRICTR VERTICAL
EUT : PDA with GPRS/EDAE+WLAN11z+ET
Porex o 1 0Wac S0 Hz
Idodel : FFTioe
Merro : ELW3E Link Mode 2Ch18H Adaptac
Flana : B2
Over Limit  Read
Freq Lewel Limit Line Lewvel Factor Remark
Wiz dBm dB dBm dBin db
[1 @ 33.2 -35.97 -22.97 -13.00 -26.07 -9.89 Peak |
2 g2.4 -44 .32 -31.33 -13.00 -34.12 -10.21 Peak
3@ 237.6 -40.01 -27.01 -13.00 -32.23 -7.78 Peak
Data: 8 File: D:\Projecti2007Q 13 MW7 10211528Part22HEDGE.EMI (12)
i Level {dBm} Date: 2007-01-28
FCC PART22:24
-6ddB
2
]
S -
108 300 440. 580. 720. 860. 1000
Trace: {Discrete) Frequency {Mhz)
Site : BCHG-HY
Clomdition : LFSFIRICTR VERTICAL
EUT : FDa with GPRS/EDAE+WLANI1z+ET
Porex o 1AW ac 0H=
Model - Fa7ImE
Merna : EDAE Link Mode 1129 Adsptcr
Flana - E2
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
HHz dBmn dB dBm dBin db
| @ §36.9 -40.39 -42 .25 1.36 Peak
2 @ g820.3 -34.56 -36.28 1.71 Peak
3 995.8 -34.92 -41.92 -13.00 -57.55 2.63 Peak
Remark:

1. #1: MS Signal
2. #2:BS Signal

TEL : 886-2-2696-2468
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FCC/IC TEST REPORT Report No. : FG710211-A

Data: 9 File: D:\Projecti2007 Q1 MI710211528\Part22HEDGE.EMI (12)
i Level {(dBm} Date: 2007-01-28
FCC PART22/24
-GB
-35
2
1
D 1000 1400, 1800. 2200. 2600. 3000
Trace: {Discrete) Frequency (MHz)
Site : ACHG-HY
Clomdition : HF-RFURIOUE VERTICAL
EUT : FDA with GPRS/EDGEHWLANI1+ET
Porex o 1AW ac H=
Model : FaTImE
Merna : EDAE Link Mode 1129 Adsptcr
Flana - E2
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB
1 1674.0 -49.89 -36.80 -13.00 -49.41 -0.48 Peak
2 Z302.0 -44 .96 -31.96 -13.00 -47.23 2.27 Peak
Data: 10 File: D:\Projecti2007Q 1\ MI710211528Part22ZHEDGE.EMI (12)
. Lewvel (dBmj) Date: 2007-01-28
FCC PART22:24
-6B
-35
1
40 3000 3400. 3800 4200. 4600. 5000
Trace: (Discrete) Freguency (WHz)
Site : ACHG-HY
Clomdition : HF-RFURIOUE VERTICAL
EUT : FD4 with GPRS/EDOE+WLAN11z+ET
Porex o 1AW ac 0H=
Model : FaTImE
Merna : EDAE Link Mode £h12% Adaptcr
Flane - E2
Over Limit Read
Freq Lewel Limit Line Lewvel Factor Remark
MHz dBm dB dBm dBm db
1 4184 .0 -53.32 -40.32 -13.00 -61.6% 8.36 Peak
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 11 File: D:\Projecti2007 Q13 MI7102111528\WPart22H\EDGE.EMI (12)
o Level (dBm) Date: 2007-01-28
FCC PART22/24
]
-35

WAWMMWWWMWW

< 5000 5400. 5800, 6200, 6600, 7000

Frequency (MHz)

Trace: (Discrete)
Bite : D5CHGHY

Condition : HESPURIONS VERTICAL

EOT : FDA with GPRS/EDGE+WLAN1z+EBT
Powex : 1A WVac =z

hodal - P70l

Mermo : EDGE Link Mode 2Uh18%4 Adaptor
Flans SR

Remark There is no more obvious emission except the listings above.
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FCC/IC TEST REPORT Report No. FG710211-A
4.6.5.3 Mode 3
Horizontal Polarization
Data: 1 File: D:\Projecti2007Q 13 M7 10208'528\Part24E\Part24E-NEW.EMI {23')
0Lwel (dBm) Date: 2007-01-04
FCC PART22:24
-GB
)
-50
2
=100 30 84, 138. 192. 246. 300
Trace: {Discrete) Fremency (W)
Site : MCHG-HY
Clomdition : LFSFURIOUS HORIZONTAL
EUT : FDA
Ponrex o 1A WacHz
Model - F 710211
Merna : PCR1900 Link Mode CheA1+ Adapho
Flane - E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm db
| @ 0.2 -37.66 -44.66 -13.00 -43.30 -12.36 Peak
Z @ Z04.7 -58.77 -42.77 -13.00 -45.54 -13.2Z2 Peak
3@ 208 .4 -47.38 -34.58 -13.00 -37.60 -0.98 Peak
Data: 2 File: D:\Projecti2007Q 115 M7 10208528 Part24EWPart24E-NEW.EMI (20}
- Lewvel {dBr) Date: 2007-01-04
FEC PART22:24
-6ilB
1
-50
3
S0 300 440. 580. T720. 860. 1000
Trace: {Discrete) Frequency (MHz)
Site : BCHG-HY
Clomdition : LF-SFURIOUS HORIZONTAL
EUT : FDA
Penrex o 1A WacHz
Model - P 710211
Merna : PCR1900 Link Mode CheA1+ Adaptor
Flane - E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB
| @ a08.4 -44.30 -31.50 -13.00 -34.86 -9.64 Peak
Z @ 219.8 -57.36 -44 .36 -13.00 -52.51 -4.85 Peak
3@ 623.4 -36.79 -43.70 -13.00 -53.29 -3.30 Peak
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FCC/IC TEST REPORT Report No. : FG710211-A

Data: 3 File: D:\Projecti2007Q 115 M7 10208528 Part24EWPart24E-NEW.EMI (20}
- Lewel {dBr) Date: 2007-01-04
FCC PART2224
-6adB
-35
1
2
3
gk 1000 1400, 1800. 2200. 2600. 3000
Trace: {Discrete) Frequency (MHz)
Site : (BCHOEHY
Condition : HF-ZPURIOUS HORIZONTAL
EUT : FDA
Penrex o 1A WacHz
Model : FG 710211
Mero - PCS1900 Link Mode Che61+ddaptor
Flane - E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB
| @ 1718.0 -46.48 -33.48 -13.00 -46.35 0.08 Peak
Z @ 1884 .0 -350.66 -49 .98 -0.68 Peak
3@ 1958.0 -53.46 -52.35 -1.11 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
Data: 4 File: I:\Project\2007Q 1V M7 10208\528\Part24E\WPart24E-NEW.EMI (20}
o Lewvel (dBmj) Date: 2007-01-04
FCC PART22:24
-GIB
-35
1
A0 3000 3400. 3800, 4200. 4600. 5000
Trace: (Discrete) Frequency (WHz)
Site : BCHOGHY
Condition : HF-SPURIOUS HORIZONTAL
EUT : FDA
Porex o 1AW H=
Model : Fi3 7A0RLL
Mero - PCS1900 Link Mode Che61+hdaptar
Flane - E2
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm db
1 @ 3758.0 -43.78 -30.78 -13.00 -51.70 7.92 Peak
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 5 File: D:\Projecti2007Q 153 M7 102081528Part24E\WPart 24E-NEW.EMI {22‘)
OLeveI (dBmy) Date: 2007-01-04
FCC PART22/24
-61B
-35
1
-70
5000 5400. 5800. 6200. 6600. 7000
Trace: (Discrete) Frequency (MHz)
Bite : D3CHOEHY
Condition : HF-BFURICOUS HORIZCONTAL
EUT : FD&
Powai 10V b0H
Idodal : Bz 710211
Merrm : PE1900 Link Mede Ohei1+ Adaphon
Flane E2

Over Limit Read
Freq Lewel Limit Line Lewel Factor Remark

Wz dBmn dB dBu dBm dB
1 @ 5638.0 -51.25 -38.25 -13.00 -61.22 0.97 Peak

Dat File: D:\Projecti2007 01\ M7 102081528\Part24EWPart24E-NEW.EMI

a: 6 {2:?‘)
i Lewvel (dBm) Date: 2007-01-04

FCC PART22/24
-GilB

-35

M

g 7000 7400. 7800. 8200. 8600. 9000

Trace: {Discrete) Fremency (Wt

Site - (BCHOGHT

Condition : HFSPURIOUS HORIZONTAL

EUT : FDi

Porex o 1 AWac MH=

Model - Fi 710211

Merro : POS1900 Link Mode ChE61+ddapton

Flana - E2
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Dat File: D:\Projecti20070Q 115 Mi7 102081528 Part24E\Part24 E-NEW.EMI

a7 {2:?()
i Level {(dBm} Date: 2007-01-04

FCC PART22/24
-GilB

-35

20 9000 9400. 9300, 10200. 10600, 11000

Trace: (Discrete) Frequency (MHz)

Site - (BCHOGHT

Condition : HFSPURIOUS HORIZONTAL

EUT : FD&

Porex o 1 0Wae M0 Hz

IModel : F 710211

Mera : PC#1900 Link Mode ChE61+bdaptos

Flana seE2
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FCC/IC TEST REPORT Report No. : FG710211-A

Vertical Polarization

Data: 11 File: :\Project\i?007Q 1 M7 10208'528\Part24E\WPart24E-NEW.EMI (20)
. Level (dBm) Date: 2007-01-04
FCC PART22:24
-GdB
50 1 "
2
“an 30 84 138. 192 246. 300

Trace: (Discrete) Frequency (MHz)

Site : TGCHIG-HT
Clomdition : LFEFIRICTR VERTICAL
EUT : FDA
Porex o 1AW 0Hz
Model - P 710211
Merma : PR1900 Link Mode Chea1+ Adapto
Flane - E2
Over Limit Read
Freq Lewvel Limit Line Level Factor Remark
HHz dBm dB dBm dBm db
| @ 44 .6 -52.44 -30.44 -13.00 -39.27 -13.18 Peak
2 @ 5.0 -57.33 -44.33 -13.00 -49.08 -8.23 Peak
3@ 2902 -48.07 -32.07 -13.00 -41.61 -6.46 Peak
Data: 12 File: D:\Projecti2007 Q13 M7 10208'528\Part24EWPart24E-NEW.EMI 1’253')
0Lwel (dBm} Date: 2007-01-04
FCC PART22:24
-GB
-50 5 3
108 300 440. 580. T720. 860. 1000
Trace: {Discrete) Freuency Wiz
Site : MCHG-HY
Clomdition : LFSFIRICTR VERTICAL
EUT : FDA
Porex o 1 AWac MH=
Model : P 7100
Merna : PCR1900 Link Mode Chia1+ Adaphor
Flana - E2
Over Limit Read
Freq Lewel Limit Line Lewel Factor Remark
MHHz dBm dB dBm dBm dB
| @ 304.9 -48.43 -35.43 -13.00 -42.08 -6_.36 Peak
Z @ 219.8 -34.70 -41.70 -13.00 -51.8]1 -2.89 Peak
ja@ 623.4 -31.81 -38.81 -13.00 -50.23 -1.28 Peak
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FCC/IC TEST REPORT Report No. : FG710211-A

Data: 13 File: D:\Projecti2007Q 115 M7 10208528 Part24EWPart24E-NEW.EMI (20}
- Level (dBm) Date: 2007-01-04
FCC PART2224
-GdB
-35
1 I og
40 1000 1400, 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (WHz)
Bite o BCHGE-HYT
Condition - HFSFURIOUR VERTICAL
EUT - FDa
Porex o 1 AWac A0H=
Tode] - PO
Merro - POS1900 Link Mode Chi61+Adapton
Flane - E2
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm db dBm dBm db
| @ 1718.0 -51.08 -38.08 -13.00 -50.65 -0.4Z Peak
Z @ 1888.0 -50.29 -49 .79 -0.50 Peak
3@ 1958.0 -51.41 -50.81  -0.60 Peak
Remark:

1. #2: MS Signal
2. #3:BS Signal

Data: 14 File: D:\Projecti2007 01\ M7 10208'528\Part24EPart24E-NEW.EMI {23')
OLeveI {dBm} Date: 2007-01-04
FCC PART22:24
-6ilB
-35
1
0 3000 3400. 3800, 4200. 4600. 5000
Trace: (Discrete) FrsRuEncy ;b
Site : BCHOGHY
Condition : HF-SPURIOUS VERTICAL
EUT : FDA
Porex o 1AW H=
Model - B3 710211
Merro : PCS1900 Lind Mode Oh61+Adaptor
Flane - B2
Over Limit Read
Freq Lewel Limit Line Lewel Factor Remark
WHz dBm dB dBm dBm db
| @ 3758.0 -53.37 -40.37 -13.00 -60.01 6.64 Peak
SPORTON International Inc. Page No. : 71 0f 116
TEL : 886-2-2696-2468 Report Issued Date . Feb. 28, 2007
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 15 File: D:\Projecti2007 Q1 M7 10208528 \Part24EWPart24E-NEW.EMI {2:?')
0Lwel {dBm) Date: 2007-01-04

FCC PART22:24
-GilB

-35

SN SRR RO 1. VNN PR IWRRVTL, 7 o o i) G

B 5000 5400. 5800, 6200, 6600, 7000
Trace: (Diserete) Frequency (MHz)

Bite : D3CHEHY

Condition : HF-BFURICUR VERTICAL

EUT : FD&

Fourex 1 X0VacblHz

Idadel » PG7L0El

Mermo : PCE1900 Link Mode Ohe61+Adaptox

Flane - E2

Over Limit  Read
Freq Lewel Limit Line Level Factor Remark

Wiz d B db d B dBm dB
1 @ 5638.0 -48.16 -35.16 -13.00 -56.81  8.65 Peak

Data: 16 File: D:\Projecti2007 01\ M7 102081528\Part24EWPart24E-NEW.EMI 1’2‘2‘)
5 Level (dBm) Date: 2007-01-04

FCC PART22/24
-GilB

-35

I R I e e s i

Eg 7000 7400. 7800. 8200. 8600. 9000

Trace: (Discrete) Frequency (Miz)

Site : (BCHOEHY

Condition : HFSFURIONS VERTICAL

EUT : FDa

Fourex 1 X0VacblHz

Model - Fi 710211

Merro ¢ POS1900 Link Mode ChE61+bdaptos

Flane - E2

Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
Wiz dBn dB dBn dBn dB

[1a Y518.0 -32.28 -19.38 -13.00 -45.65 13.37 Peak |
SPORTON International Inc. Page No. : 72 of 116
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 17 File: D:\Projecti2007 Q1 M7 10208528\Part24EWPart24E-NEW.EMI {2:?()
OLeveI {dBm) Date: 2007-01-04
FCC PART22/24
-6B
-35

20 9000 9400. 9300, 10200. 10600, 11000

Trace: (Discrete) Frequency (MHz)

Eite - BCHOGHY

Condition : HERPURIONS VERTICAL

EOT : FDA

Powex : 130Wac A=

Iodal - P 710211

Mermo : BCE1900 Link Mode Chéé1+Adapton
Flane : B2

Remark There is no more obvious emission except the listings above.

SPORTON International Inc. Page No. : 73 0f 116
TEL : 886-2-2696-2468 Report Issued Date . Feb. 28, 2007
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FCC/IC TEST REPORT Report No. : FG710211-A

4.6.5.4 Mode 4
Horizontal Polarization
Data: 1 File: D:\Projecti2007 Q1 MI710211528Part24E\EDGE.EMI (20)
i Level {(dBm} Date: 2007-01-28
FCC PART22:24
-GB
50| 2 3
=100 30 84, 138. 192. 246. 300
Trace: (Discrete) FraguEncy b
Site : MCHG-HY
Clomdition : LFSFURIOUS HORIZONTAL
Ponrex o 1A WacHz
Model - Fa7I021
Merna : EDGE Link Mode £h6614+ Adsptor
Flane : E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm db
1 39.2 -54.51 -41.51 -13.00 -49.39 -5.12 Peak
2 112.1 -30.65 -37.65 -13.00 -38.26 -12.39 Peak
& 143.3 -33.41 -40.41 -13.00 -40.65 -12.76 Peak
Data: 2 File: D:\Projecti2007 Q1 Mi710211528\Part24E\EDGE.EMI (20)
o Level {dBm} Date: 2007-01-28
FEC PART22:24
-6ilB
-50
1 2 3
408 300 440. 580. 720. 860. 1000
Trace: {Discrete) FisguEncy (Wi
Site : BCHG-HY
Clomdition . LFEFIRICTE HORIZONTAL
Porex o 1 0Wac S0 Hz
odel - P70z
Merna : EDAGE Link Mode €166 14+ Adaptcr
Flane - E2
Over Limit Read
Freq Lewel Limit Line Lewel Factor Remark
MHHz dBm dB dBm dBm dB
1 440 .8 -63.83 -30.83 -13.00 -58.02 -5_81 Peak
2 §31.3 -64.23 -51.23 -13.00 -62.84 -1.39 Peak
3 962.9 -63.65 -30.65 -13.00 -63.54 -0.1Z Peak
SPORTON International Inc. Page No. : 74 0of 116
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FCC/IC TEST REPORT Report No. : FG710211-A

Data: 3 File: D:\Projecti2007 01\ M7 10211528\Part24E\EDGE.EMI (20)
o Level (B} Date: 2007-01-28
FCC PART22/24
-6dB
-35

70

1000 1400, 1800, 2200, 2600, 3000
Trace: (Discrete) Freguaney (k)
Site : BCHG-HY
Clomdition : HF-SFPURIOUS HORIZONTAL
Paower 120V ac Az
Idodel : FFTiEn
Merrn : EDA3E Link Mede 2Chés 14 Adaptor
Flana :E2
Over Limit Read
Freq Level Limit Line Level Factor Remark
Mz dBmn dB dBm dBin db
1 1634.0 -58.38 -45.38 -13.00 -38.69 0.31 Peak
2 1698.0 -54.98 -41.98 -13.00 -533.12 0.13 Peak
3 1718.0 -46.50 -33.50 -13.00 -46.3%8 0.08 Peak
4 1878.0 -52.52 -52.01  -0.51 Peak
3@ 1958.0 -42.08 -40.97  -1.11 Peak
Remark:
1. #4:MS Signal
2. #5:BS Signal
Data: 4 File: D:\Projecti2007Q 1R M7 10211528Part24E\EDGE.EMI (20}
a Lewvel {dBm) Date: 2007-01-28
FCC PART2224
-GdB
-35
1
0 3000 3400. 3800. 4200, 4600, 5000
Trace: (Discrete) Frequency (WHz)
Bite : D5CHOGHT
Condition : HF-SFURICUE HORIZCWTAL
Fovrey : 120VacilHz -
Model : FE7I0211
Merna : EDGE Link Mode 16614+ Adaptor
Flane - E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB
1 3758.0 -46.02 -33.02 -13.00 -53.94 7.92 Peak
SPORTON International Inc. Page No. : 75 of 116
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FG710211-A

wanonian. FCC/IC TEST REPORT Report No.
Data: 5 File: D:\Projecti2007Q 13 M1710211528\Part24E\EDGE.EMI (20}
o Level {dBim} Date: 2007-01-28
FCC PART22/24
-GB
-35
ED 5000 5400. 5800, 6200, 6600, 7000
Trace: (Discrete) Frequency (MHz)
Site : BCHG-HY
Clomdition : HF-SFPURIONS HORIZONTAL
Porex o 1AW e f0Hz
Model - Fa7I02
Merna : EDAE Link Mode £16614+ Adaptor
Flane - E2
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
MHHz dBm dB dBm dBm db
1 2638.0 -45.07 -32.67 -13.00 -53.64  9.97 Peak
ata: 6 File: D:\Projecti2007Q 13 M1710211528\Part24E\EDGE.EMI (20}
i Level {dBm} Date: 2007-01-28
FCC PART22:24
-6B
-35 ’
L 7000 7400. T800. 8200. 8600. 9000
Trace: (Discrete) FraguEncy hsy
Site : ACHG-HY
Clomdition : HF-RPURIONS HORIZONTAL
Porex o 1AW ac H=
Model : FaTImE
Merna : EDAE Link Mode £16614+ Adaptor
Flane - E2
Over Limit Read
Freq Lewel Limit Line Lewel Factor Remark
WHz dBm dB dBm dBm db
| 1 @ 7518.0 -38.37 -25.37 -13.00 -54.17 15.80 Peak |

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : GM375273RADA

IC ID : 2739D-7527RADA

Page No.

Report Issued Date
Report Version

: 76 of 116
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 7 File: D:\Projecti2007 Q13 M7 10211528\Part24E\EDGE.EMI (20)
- Level (dBmj) Date; 2007-01-28
FCC PART2224
6B
-35

WWWM

-0 9000 9400. 9800 10200. 10600. 11000
Trace: (Discrete) Freguency (k)
Site : (BCHGHY
Condition : HF-SPURIOUS HORIZONTAL
Fenrex : 1AW ac A0Hz
Model - Fa7I0211
Merna : EDGE Link Mode 16614+ Adaptor
Flane - E2
Data: & File: D:\Projecti2007 Q1 M7 10211528Part24E\EDGE.EMI (20)
. Lewvel (dBmj) Diate: 2007-01-28
FCC PART22:24
-6IB
-35
1
10 11000 11400, 11800, 12200, 12600, 13000
Trace: (Discrete) Frequency (WHz)
Site : BCHG-HY
Clomdition : HF-RPURIONS HORIZONTAL
Powex ;1A WacklHz T
Model : FaTImEN
erna : EDAGE Link Mode €166 14 Adaptor
Flane - E2
Over Limit Read
Freq Lewel Limit Line Lewvel Factor Remark
HHz dBm dB dBm dBm db
1 @ 11278 .0 -41.43 -28.45 -13.00 -61.72 20.30 Peak
SPORTON International Inc. Page No. : 77 of 116
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FCC/IC TEST REPORT

Report No.

FG710211-A

Vertical Polarization

Data: 11
o Level {dBm}

File: D:\Projecti2007 Q115 Mi7 10211528 Part24 E\EDGE.EMI (20)

Date: 2007-01-28

FCC PART22/24

-6ilB

-50

A A AV

e

408 30 84, 138. 192, 246. J00
Trace: (Discrete) Frequency (MHz)
Site : BCHG-HY
Clomdition : LFEFURICTR VERTICAL
Porex o 120V ac S0 H=
odel - P70z
Merna : EDAGE Link Mode €166 14+ Adaptcr
Flane - E2
Over Limit Read
Freq Lewel Limit Line Lewel Factor Remark
MHHz dBm dB dBm dBm dB
1 40.5 -30.59 -37.59 -13.00 -38.51 -12.08 Peak
2 79.7 49,12 -36.12 -13.00 -38.49 -10.63 Peak
3 145.8 -40.39 -36.39 -13.00 -41.29 -5.10 Peak
Data: 12 File: D:\Projecti2007 Q1 M7 10211528Part24E\EDGE.EMI (20)
. Lewvel (dBmj) Date: 2007-01-28
FCC PART22:24
-6dB
-50
1 3 3
gl 300 440. 580. T720. 860. 1000
Trace: {Discrete) Freguancy (k)
Site : BCHG-HY
Clomdition : LFSFURICTR VERTICAL
Perex o 1AW ac f0H=
Model : FaTImEN
Merro : EDA3E Link Mode 2Zhé61+ Adaptac
Flana B2
Over Limit Read
Freq Lewvel Limit Line Level Factor Remark
Mz dBm dB dBm dBin db
1 3T6.3 -61.22 -48.22 -13.00 -56.40 -4 .83 Peak
2 453.3 -62.80 -49.80 -13.00 -59.16 -3.69 Peak
a 095.8 -61.28 -48.28 -13.00 -63.91 Z.63 Peak
SPORTON International Inc. Page No. : 78 of 116
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FCC/IC TEST REPORT Report No. : FG710211-A

Data: 13 File: D:\Projecti2007Q 1\ M7 10211528Part24E\EDGE.EMI (20}
o Level (dBmy) Date: 2007-01-28
FCC PART2224
-GdB
-35
3
3
]
40 1000 1400, 1800. 2200. 2600. 3000
Trace: (Discrete) Freguency (WHz)
Site : ACHG-HY
Clomdition : HF-GFURIOUE VERTICAL
Porex o 1AW ac Hz
Model - FaTI0E
Merna : EDAE Link Mode ChA614+ Adspcr
Flane - E2
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm db dBm dBm db
1 1718.0 -49 .64 -36.64 -13.00 -49.21 -0.4Z Peak
2 1878.0 -52.23 -51.83  -0.40 Peak
3@ 1958.0 -41.47 -40.88  -0.60 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
Data: 14 File: D:\Projecti2007 Q1 MI710211528\Part24E\EDGE.EMI (20)
i Level {dBm} Date: 2007-01-28
FCC PART22:24
-GilB
-35
1
L 3000 3400. 3800, 4200. 4600. 5000
Trace: {Discrete) Frequency (MHz)
Site : ACHG-HY
Clomdition : HF-RFURIOUE VERTICAL
Poure: ;1 WachlHz -
Model - Fa7I02
Merna : EDAE Link Mode £16614+ Adaptor
Flane - E2
Over Limit Read
Freq Lewel Limit Line Lewel Factor Remark
WHz dBm dB dBm dBm db
1 3758.0 -42.30 -Z29.30 -13.00 -49.03 6.64 Peak
SPORTON International Inc. Page No. : 79 of 116
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 15 File: D:\Projecti2007 Q1 Mi710211528\Part24E\EDGE.EMI (20)
o Level {dBm} Date: 2007-01-28
FCC PART22:24
-GilB
-35
1
ED 5000 5400. 5800, 6200, 6600, 7000
Trace: {Discrete) Frequency (MHz)
Site : MCHG-HY
Condition : HEFURIOUS VERTICAL s
Powrax o 1 A0VaemlH=
Model - Fa7I021
Merna : EDGE Link Mode £h6614+ Adsptor
Flane - E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
HHz dBmn dB dBm dBin db
1 3638.0 -46.76 -33.76 -13.00 -53.42 §.65 Peak
Data: 16 File: D:\Projecti2007Q 13 M7 10211528Part24E\EDGE.EMI (20}
o Lewvel (dBm) Date: 2007-01-28
FCC PART22:24
-GdB
-35
1
L 7000 7400. 7800, 8200, 8600, 9000
Trace: (Discrete) Frequency (MHz)
Bite : D5CHOGHT
Condition : HFSFURIOUS VERTICAL
Fourex : 1A VacblHz
Model : FE7I0211
Merna : EDGE Link Mode 16614+ Adaptor
Flane - E2
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm db
1 7312.0 -43.04 -30.64 -13.00 -57.00 13.37 Peak
SPORTON International Inc. Page No. : 80 of 116
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 17 File: D:\Projecti20070Q 115 Mi710211528Part24E\EDGE.EMI (20)
0 Level {dBm} Date: 2007-01-28
FCC PART2224
-GiB
-35

H0 9000 9400. 9300. 10200. 10600. 11000

Trace: (Discrete) Frequency (MHz)

Site - (BCHOGHT
Condition - HFSPURIOUS VERTICAL
Porex o 1A Wac AH=
Model - FO7I0R1L
Merro : EDGE Link Mode ChE6 1+ Adaptor
Flane E2
Data: 18 File: D:\Projecti2007 Q1 M7 10211528\Part24E\EDGE.EMI (20)
0 Level (dBmj) Date: 2007-01-28
FCC PART22:24
-8
-35
1
70 11000 11400. 11800. 12200. 12600. 13000
Trace: (Discrete) Freguency (Mkz)
Site : (3CHOGHT
Condition : HFSPURIOUS VERTICAL
Fourex : 1X0VacBlHz
Iedel : FG7IO0RLL
Merra : EDGE Link Mode ChE6 1+ Adaptar
Flane - B2
Over Limit Read
Freq Level Limit Line Level Factor Remark
Wiz dBn dB dBm dBn dB
| @ 11272.0 -42.23 -29.23 -13.00 -61.13 18.87 Peak
Remark There is no more obvious emission except the listings above.
SPORTON International Inc. Page No. : 810f 116
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FCC/IC TEST REPORT Report No. : FG710211-A

4.6.5.5 Mode 5
Horizontal Polarization
Data: 1 File: D:\Projecti2007 Q1 M7 10208'529'\Part22H\Part 22H.EMI (12)
o Level {dBim} Date: 2007-01-06
FCC PART22:24
-6ddB
3
1 2
50
=108 30 84, 138. 192, 246. J00
Trace: (Discrete) Frenuancy b
Site : MCHG-HY
Clomdition : LFSFURIOUS HORIZONTAL
EUT : FDA
Porex o 1 AWac MH=
Model : F 710211
Merna © (M 350 Link Mode Ch13%+ Adaptor
Flane : E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB
1 33.8 -46.26 -33.26 -13.00 -44.18 -2.08 Peak
2 144.5 -45.38 -32.38 -13.00 -32.63 -12.75 Peak
3@ Z19.5 -40.47 -27.47 -13.00 -27.75 -12.72 Peak
Data: 2 File: D:\Projecti2007Q 13 M7 10208529 art22HPart 22HEMI (12)
0 Level (dBm) Date: 2007-01-06
FEC PART22:24
-61lB
3
2
50 1 U
108 300 440. 580. T720. 860. 1000
Trace: (Discrete) FIEqUENCY M
Site : EBCHG-HY
Cendition : LF-SFURIOUS BORIZONTAL
EUT : FDA
Fourex 1 X0VacblHz
Model - P 710211
Merna : M 350 Link Mode Ch13%+ Adaptor
Flane : E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB
1 444 .9 -52.28 -39.28 -13.00 -46.41 -5.87 Peak
2 @ 836.9 -38.77 -37.44  -1.33 Peak
3@ 830.3 -32.91 -32.00 -0.91 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
SPORTON International Inc. Page No. : 82 0f 116
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 3 File: D:\Projecti2007 Q1 M7 10208529'\Part22H\Part 22H.EMI (12)
" Level (dBmj} Date: 2007-01-06
FCC PART2224
-GdB
-35
1
2
-70
1000 1400, 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Bite : 3CHE-HY
Condition : HF-SFURIOUE HORIZCHTAL
EUT : FD&
Fiourex : 1XVacblHz
Medel : P 70211
Merng + GHEM 250 Linde Mode Ch189+ Adaptor
Flane . B2
Over Limit Read
Freq Level Limit Line Level Factor Remark
Mz dBmn dB dBm dBin db
| @ 1674.0 -40.13 -27.1> -13.00 -40.37 0.2Z2 Peak
2 2308.0 -46.81 -33.81 -13.00 -48.01 1.20 Peak
Data: 4 File: D:\Projecti2007 01\ M7 10208'529'\Part22H\Part 22H.EMI (12)
. Lewvel (dBmj) Date: 2007-01-06
FCC PART22/24
-6ilB

-35

W

70 3500 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency (MHz)
Site : BCHG-HY
Clomdition : HF-RPURIONS HORIZONTAL
EUT : FDA
Perex o 1A Wac 0Hz
Model : P 710
Merma ;M 350 Link Mode Ch13%+ Adaptoc
Flane ;B2
SPORTON International Inc. Page No. : 830f116
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FCC/IC TEST REPORT Report No. FG710211-A
Vertical Polarization
Data: 7 File: D:\Projecti2007Q1153 M7 102081529Part22H\Part 22H.EMI (12)
- Level (dBmy) Date: 2007-01-06
FCC PART22:24
-lB
| 3
2
-50
100 30 84. 138. 192. 246. 300
Trace: (Discrete} Frequency (WHz)
Site : EBCHOGHY
Ceondition : LF-SFURICUS VERTICAL
EUT : FD&
Paower : 1A0Wac b=
odel kil
Merna - CHEM 350 Linde hMode £h18%+ Adaptor
Flane - E2
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
Mz dBmn dB dBm dBin db
[T @ 33.8 -36.17 -23.17 -13.00 -26.01 -10.17 Peak |
Z 130.4 47 .25 -34 .25 -13.00 -39.26 -7.97 Peak
3@ Z20.1 -38.62 -Z5.62 -13.00 -30.47 -8.16 Peak
Dat File: D:\Projecti2007Q 1S M7 10208'529Part22HPart 22HEMI (12)

ar
0 Level (B}

Date: 2007-01-06

FECPART22:24

]

M

31 -

408 300 440. 580. T720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Site : (3CHOGHY
Condition : LESFURIOUS VERTICAL
EUT : FDi
Fenrex : 1A 0Wac A0Hz
Model - Fi3 710211
Merro - CIEM 80 Link Mode £Sh185H Adaptor
Flane - E2
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
Wiz dBn dB dBn dBn dB
1 439.3 -51.09 -38.09 -13.00 -47.24 -3.85 Peak
2 836.0 -44 .41 -45.77  1.36 Peak
3 330.3 -20.74 -31.45  1.71 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
SPORTON International Inc. Page No. : 84 0of 116
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wemonns. FCC/IC TEST REPORT Report No. : FG710211-A

Data: 9 File: D:\Projecti2007 Q1 M7 102081529WPart22H\Part 22H.EMI (12)
5 Level {dBm} Date: 2007-01-06
FCC PART22:24
-GB
-35
% 3
1
-70
1000 1400, 1800, 2200, 2600, 3000
Trace: (Discrete} e B
Site : BCHOGHY
Condition : HE-SFURIOUS VERTICAL
EUT : FD&
Power : 1A0Wac b=
Idedal : Pz 710211
Merrm : (M 250 Link Mode ;Ch12M Adaptor
Flane ]
Over Limit Read
Freq Level Limit Line Level Factor Remark
Mz dBn dB dBm dBin db
l 1634.0 -56.89 -43.89 -13.00 -36.43 -0.40 Peak
A 1674.0 -43.10 -30.10 -13.00 -4Z2.62 -0.48 Peak
8 2308.0 -44.96 -31.96 -13.00 -47.23 2.27 Peak
Data: 10 File: D:\Projecti2007 Q1 M7 10208'529WPart22H\Part 22H.EMI (12)
5 Lewvel (dBmj) Date: 2007-01-06
FCC PART22/24
-IB

-35

M

7 3000 3400. 3800. 4200. 4600. 5000

Trace: {Discrete) Erequancy (k)

Bite - BCHOG-HY

Condition : HESPURIONS VERTICAL

EOT : FD&

Power : 1A WachlHz

Modal - PG 710211

Mermo - RN 250 Linde Maode Uh18%+ Adaptor
Flans : B2

Remark There is no more obvious emission except the listings above.

SPORTON International Inc. Page No. : 850f 116
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FCC/IC TEST REPORT

Report No. : FG710211-A

4.6.5.6 Mode 6

Horizontal Polarization

Data: 1 File: D:\Projecti2007Q 1\ M7 10211529Part22HEDGE.EMI (12)
o Lewel (dBrm) Date: 2007-01-28
FCC PART22:24
-6ilB
300y 2 2 4
408 30 84. 138. 192. 246. 300
Trace: (Discrete) Freguency (Mkz)
Bite : IBCHEHY
Condition : LF-SFURICUS HOFIZONTAL
EUT : FDA with GFRS/EDGE+WLAN1Lz+ET
Fourex : 1X0VacBlHz
Model : FE7I0211
Merna : EDGE Link Mode £h12%4+ Adaptcr
Flane - B2
Over Limit Read
Freq Level Limit Line Level Factor Remark
Mz dBmn dB dBm dBin db
1 39.2 -33.20 -42.20 -13.00 -30.08 -3.12 Peak
2 123.7 -26.52 -43.52 -13.00 -44.00 -12.32 Peak
3@ 141.8 -33.33 -40.33 -13.00 -40.61 -12.72 Peak
4 179.0 -35.66 -4Z2.66 -13.00 -42.50 -13.16 Peak
Data: 2 File: D:\Projecti2007Q 1\ M7 10211529V art22HEDGE.EMI (12)
. Level (dBm) Date: 2007-01-28
FCCPARTZ22:24
-GdB
4
3
5
-50 1 E
100 300 440. 580. 720. 860. 1000
Trace: {Discrete) Freguancy (k)
Site : MCHG-HY
Clomdition : LFSFURICUR HORIZONTAL
EUT : FDa with GPRS/EDOEHWLANI1+ET
Porex o 1AW ac 0H=
Model : FaTImEN
erna : EDAGE Link Mode €01 5% Adaptor
Flana B2
Over Limit Read
Freq Level Limit Line Level Factor Remark
Mz dBmn dB dBm dBin db
1 216.3 -36.00 -43.00 -13.00 -51.10 -4.90 Peak
2 673.9 -38.30 -43.30 -13.00 -55.34 -2.96 Peak
3@ 834.8 -40.93 -39.60  -1.35 Peak
4 @ g80.3 -31.04 -3i0.12 0 -0.91 Peak
5@ 995.8 -51.66 -38.66 -13.00 -51.86  0.20 Peak
Remark:
1. #3: MS Signal
2. #4:BS Signal
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Data: 3 File: D:\Projecti2007Q1\m MI710211529\Part22HEDGE.EMI (12)
o Level {dBm} Date: 2007-01-28
FCC PART22/24
-GalB
1
-35 2
70
1000 1400, 1800, 2200, 2600, 3000
Trace: {Discrete) Frequency (MHz)
Site : BCHOGHY
Condition : HF-2PURIOUS HORIZONTAL
EUT : FDé with GPREEDGEHWLAN 1z+ET
Porex o 1AW ac 0H=
Model - FO7I0E1L
Merro : EDGE Link Mode Uh18% Adaptar
Flana - E2
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
MHz dBm dB dBm dBm db
[l a 1674.0 -34.36 -21.36 -13.00 -34.28 0.22 Peak |
2 @ Zo0z.0 -37.50 -Z4.50 -13.00 -38.70 1.20 Peak
Data: 4 File: D:\Projecti2007Q 1153 M7 10211529Part22HEDGE.EMI (12)
i Lewvel (dBm) Date: 2007-01-28
FCC PART22/24
-GalB
-35
L 3000 3400. 3800, 4200. 4600. 5000
Trace: (Discrete) FraguEncy hx
Site : BCHOGHY
Condition : HF-SPURIOUS HORIZONTAL
EUT : FDé with GPREEDGEHWLAN 1g+BT
Porex o 1AW ac H=
Model - FO7I0RLL
Merro : EDGE Link Mode Ch18% Adaptar
Flana - E2
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